
ARMED SERVICES BOARD OF CONTRACT APPEALS 

Appeals of -- ) 
) 

CDM Constructors, Inc. ) 
) 

Under Contract No. W912PL-12-C-0022 ) 

APPEARANCES FOR THE APPELLANT: 

APPEARANCES FOR THE GOVERNMENT: 

ASBCA Nos. 60454, 60455, 60669 

Bret S. Wacker, Esq. 
Jeffrey M. Gallant, Esq. 
Emily J. Baldwin, Esq. 

Clark Hill PLC 
Detroit, MI 

Michael P. Goodman, Esq. 
Engineer Chief Trial Attorney 

John F. Bazan, Esq. 
Gilbert H. Chong, Esq. 
Brian M. Choe, Esq. 

Engineer Trial Attorneys 
U.S. Army Engineer District, Los Angeles 

OPINION BY ADMINISTRATIVE JUDGE SWEET 

Appellant CDM Constructors, Inc. (CDM) 1 appeals the decision of the 
contracting officer (CO) denying its request for an equitable adjustment (REA), and the 
[...]
allegations by failing to raise them in its post-hearing brief. United Launch, 16-1 
BCA ,r 36,483 at 177,765. 

5 Citations to the Rule 4 files are to the consecutively-numbered pages unless 
otherwise indicated. 

2 



1 

[D]escribe[] the design work that shall not be changed, and 
shall be included in the construction documents. All 
remaining design work shall be performed by the 
Contractor based on the design criteria as required by the 
RFP. No deviations from the criteria will be allowed 
unless prior approval is obtained from the Contracting 
Officer's Representative. 

(Id. at 1, 731-32) In particular, "General Design Requirements are contained in 
[section 01 10 10], with Specific Design Requirements .. .identified in" appendix A (id. at 
1,729). Section O 1 10 10 described "the requirements for appearance, function, materials, 
and types of construction in sufficient detail to enable engineering and design to be 
completed by the Contractor" (id. at 1,731). Appendix A "is intended to guide the 
completion of the design by establishing existing conditions, and desired character, 
appearance, and function of the new construction" (id. at 1,730). Thus, section 01 10 10 
and appendix A "shall define the design and performance criteria" (id. at 1,732). 

3. Appendix X contained for information only (FIO) concept drawings from 
CH2M Hill Constructors, Inc. (CH2M Hill)6 and Southern California Edison (SCE)7 
(R4, tab 9 at 1,731, 6,679, 7,113), and stated: 

Information in appendices below [including appendix X] 
that are noted for information only (FIO) represent studies, 
analyses, and designs previously developed for this project. 
This information is made available to the contractor for its 
use without any warranty of usefulness or suitability of 
purpose.... Drawings and designs included in FIO 
appendices shall NOT be considered "Drawings of Record" 
or "For Construction". As the designer of record, all design 
requirements are the responsibility of the contractor. 

(Id. at 1,730) Similarly, appendix A stated that: 

The concept drawings of Appendix A and this 
specification section indicate processes required by the 
DD1391 as well [as] additional requirements. These 
concept drawings indicate estimated relationships and 
approximate sizes of individual components for the 
treatment facility. Drawings have been provided for 

6 CH2M Hill was the privatized water operator for Fort Irwin (tr. 1/47). 
7 SCE was the electrical utility serving parts of Southern California, including Fort Irwin 

(tr. 2/10). 

3 



information only (FIO) from a 2009 partial design by 
CH2M HILL Constructors, Inc. of the process required 
that was based on a Design/Build/Operate business 
process. See Appendix X. The design and FIO drawings 
provided do not meet the full requirements of this 
solicitation. The actual sizing of the tanks, pumps, piping, 
buildings, etc. shall be determined by the Contractor 
during his design. 

(R4, tab 10 at 9,773) 

4. Section 01 10 10 stated that "[t]he drawings and details provided by SCE 
shall be utilized for pricing of this effort" (R4, tab 9 at 1,785). 

5. Section 01 10 10 also contained the following Order of Precedence clause: 

Where the various elements of the RFP are in conflict, the 
following priority shall be used to establish precedence, 
unless specifically noted otherwise: 
a. Appendices A - I and Technical Specifications, where 
furnished. 
b. Section 01 10 10 DESIGN REQUIREMENTS, GENERAL. 
c. Drawings. 

(R4, tab 9 at 1,732) 

6. On August 8, 2012, the Corps awarded Contract No. W912PL-12-C-0022 
(0022 contract) to CDM based upon the 0018 RFP (R4, tab 7). 

7. The 0022 contract contained the Federal Acquisition Regulation (FAR) 
52.243-4, CHANGES (JUN 2007), clause under which the Corps had to provide CDM 
with an equitable adjustment if there was any written or oral direction, instruction, 
interpretation, or determination from the CO that caused a change (R4, tab 7 at 696). 

II. Facts Unique to the EvaporatiorJ Ponds Appeal (ASBCA No. 60./54) 

A. Background 

8. A WTP produces wastewater. Because of Fort Irwin's isolated location in 
the desert, there were limited options available for the disposal of that wastewater. 
(Tr. 4/127) However, due to that desert location, it was advantageous to remove the 
liquid component of the wastewater through natural evaporation in EPs, and then to 
haul the remaining solid waste to a landfill. Therefore, the Corps decided to use EPs 

4 

f 



to deal with the wastewater at Fort ltwin. (App. supp. R4, tab 134 at 173; tr. 1/61-62, 
86-87) 

9. The sizing of the EPs must take account of the fact that the net evaporation 
rate-i.e., the rate at which water evaporates from the EPs minus the rate at which 
water enters the EPs as precipitation-must equal or exceed the rate at which 
wastewater flows into the EPs (inflow) over time (tr. 1/92-93, 2/183, 204, 4/129-30). 

10. The measurement of the EPs' likely evaporation rate starts with a 
determination of the pan evaporation rate. The pan evaporation rate measures the rate at 
which water in a standardized test pan evaporates. That rate accounts for climatic factors 
at that particular location. However, different bodies of water will experience different 
evaporation rates at the same climatic location based upon their size, depth, salinity, and 
water temperature. To account for those characteristics, the pan evaporation rate is 
multiplied by an evaporation coefficient. (R4, tab 4 at 32-33; tr. 1/89-91) 

11. On the other side of the equation, two factors-the ADF and the recovery 
rate-determine the likely inflow. The ADF is the likely average rate per day at which 
water enters the WTP, which is determined by user demand. That ADF is multiplied 
by the remainder of the recovery rate-which is the percentage of the water entering 
the WTP that leaves the WTP as treated water-to determine the likely inflow rate. 
(R4, tab 4 at 31; tr. 1/91-92) 

12. EPs require very little maintenance (tr. 1/85). While EPs can leak, such leaks 
are rare and usually only take a few days to repair. Moreover, it is highly unlikely that 
the EPs will fail completely during the life of the WTP. (Tr. 2/184, 3/30-34) However, 
if the EPs fail or cannot be used for an extended period of time, the result would be 
catastrophic for the WTP and Fort IIWin. Because net evaporation must equal or exceed 
inflows over time, the WTP would have to be shut-down in order to avoid an overflow if 
the EPs did not adequately function over an extended period of time. That, in turn, 
would require Fort IIWin to close. To compound the problem, it would be difficult for 
the Corps to obtain funding for any major repairs. (Tr. 2/204, 4/129-30) 

B. The Contract Documents 

1. Evaporation Pond Sizing and a Standby Evaporation Pond 

13. The contract documents required CDM to design and build EPs (R4, tab 9 
at 2,107). "Actual plant configuration shall be determined by the Contractor" (id. 
at 2,113). 

14. However, the Corps provided concept design requirements. The contract 
documents stated that 

5 



Table 8 provides the Government's conceptual design unit 
requirements. The Government's concept may be 
incomplete and the Contractor shall provide a complete 
system. What is identified in Table 8 is the Government's 
expected minimum unit operations necessary. The 
Contractor shall meet the quantities in Table 8 as a 
minimum but additional units, if required to meet the 
criteria herein, shall be provided. 

(R4, tab 9 at 2, 113) Table 8 indicated "NUMBER OF PONDS ... 2 + 1 STANDBY.'' 
It did not mention standby capacity. (Id. at 2, 116)8 

15. The contract documents also indicated that "[a] total of approximately 11 acres 
is allowed for the evaporation ponds as shown in the current layout, without prior approval 
from the [contracting officer representative (COR)]. Any requirement above this area will 
require Government approval and likely revision to the Environmental Assessment (EA) 
before design approval is granted." (R4, tab 9 at 2107)9 Obtaining a revision to an EA was 
a bureaucratic hurdle that could delay the project (tr. 1/116, 4/139). 

16. The CH2M Hill drawings showed three EPs covering a total area of 10.8 acres 
(R4, tab 9 at 6,681, 6,688, 7,077-80, 9,602; app. supp. R4, tab 175). 

17. Reviewing the CH2M Hill drawings in conjunction with Table 8-which was 
derived from the CH2M Hill drawings-a reasonable contractor would have realized that 
one of the three EPs shown in the CH2M Hill drawing was not to be used in day-to-day 
operations. Table 8 showed an overall recovery rate of 99.6 or 99.7 percent. (App. supp. 
R4, tab 101 at 8-9; tr. 4/116, 141)10 At that recovery rate, at most, only two of the three 

8 The WTP also generates a sludge of lime, which is siphoned off, and pumped to lime 
sludge lagoons. In the lagoons, the water evaporates from the sludge, and the 
Corps hauls the solids to a landfill (tr. 1/137-38). Wastewater also is pumped 
from the lime sludge lagoons to the EPs (tr. 3/92). Table 8 required 1 + 1 
standby lagoon. It also required standby units for other items, such as cartridge 
filters, electro dialysis reversal (EDR) membrane treatments, treated water pump 
stations, lime softening contact clarifiers, lime softening filtrations, reverse 
osmosis (RO) feed water storage and pump stations, RO cartridge filters, RO 
systems, and concentrate equalization basins. (R4, tab 9 at 2,114-17) 

9 The EA is state approval to build on a certain area of land (tr. 1/115, 2/175). 
10 To achieve that recovery rate-which was very high (tr. 1/44)-the Corps 

contemplated using several consecutive processes to extract usable water. 
Table 8 delineated the recovery rate for each process. Table 8 shows that the 
EDR provided a 92 percent recovery rate. Wastewater then went to RO stage 1, 
which provided an additional 58.8 percent recovery rate. Wastewater then went 

6 



EPs shown on the CH2M Hill drawings would be needed to ensure that inflows equaled 
net evaporation (supp. R4, tab 101 at 8-9; tr. 4/127, 170). 11 

18. The 0018 RFP initially required two assessments to evaluate the actual 
daily demand performance and the maximum daily demand performance. Reflecting 
the 99.6 or 99.7 percent recovery rate, the 0018 RFP stated that 

[T]he Contractor shall demonstrate that the design of the 
WTP material/mass balance achieves a minimum of99.6% 
recovery efficiency at 6.0 MGD at the given requirements 
for raw water quality range and treated water quality 
requirements. For the range of design flows (2.0 to 2.5 
MGD annual average daily flow; 0.8 MGD minimum daily 
flow; and 5.4 maximum daily flow), the WTP 
material/mass balance design shall be designed to exceed a 
minimum of99% recovery efficiency. 

(R4, tab 9 at 2,082; tr. 4/178) 

19. However, the problems arose in this case from the fact that the Corps 
decided to reduce the recovery rate during the solicitation phase, as reflected in 
Amendment 8 (tr. 4/159). Amendment 8 amended the above paragraph to read that: 

[T]he Contractor shall demonstrate that the design of the 
WTP material/mass balance achieves a minimum of 99-=6% 
recovery efficiency at 6.0 MGD at the given requirements 
for raw water quality range and treated water quality 
requirements. For the raage of design flows (2.0 to 2.5 
~4GD 8:BfH:lal aYerage daily flow; 0.8 ~4GD m-inimam daily 
flo~;.r; and 5. 4 maximam daily flow), the '.VIP 

to the RO stage 2, which provided an additional 39.5 percent recovery rate. 
Wastewater then went to a mechanical evaporator, which provided an 
additional 85 percent recovery rate. Taken together, that provided a recovery 
rateofabout99.7percent. (Supp. R4, tab71 at2,114-16, tab 101 at8-9; 
tr. 4/176, 181) 

11 Dr. Beth Gross-CDM's EP expert-opined that the CH2M Hill drawings could not 
be based upon a 99. 6 or 99. 7 percent recovery rate because, at that recovery 
rate, only one of the three EPs would be needed to balance inflows and net 
evaporation (app. supp. R4, tab 180 at 539, tab 187 at 579; tr. 3/18, 72-74). 
However, that merely shows that CH2M Hill may have conservatively designed 
the EPs with excess capacity. 

7 



materiatrmass ba:10.flee desigt1: sha:11 be desigt1:ed to exeeed a 
miaimam of 99% reeo:very effieieaey. 

(R4, tab 10 at 10,353) (Strikeout in original) On the one hand, reducing the recovery 
rate benefitted contractors by reducing the risk and cost of designing such an efficient 
WTP. On the other hand, reducing the recovery rate increased the amount of 
wastewater flowing into the EPs. That meant that the contractor had to modify another 
EP parameter-such as increasing the EP surface area-in order to maintain a balance 
between inflows and net evaporation. (App. supp. R4, tab 153 at 236, tr. 1/44, 
4/178-79, 211) 

2. Average Daily Flow 

20. The contract documents did not require CDM to use any particular ADF 
(R4, tab 9). 

21. The contract documents stated that the CH2M Hill drawings were based 
upon a 3.0 mgd ADF. However, the contract documents stated that "[a]s designer's 
collect data and develop the actual system, all numerical data used to support the 
design shall be from the Contractor's inquiries and research." (R4, tab 9 at 2,107) 

22. The contract documents stated that the current ADF was 2.44 mgd, and that 
the ADF in 2010 was 2.26 mgd (R4, tab 9 at 1,727, 4,332). Dr. Beth Gross-CDM's 
EP expert-opined that it was industry standard to use historic flow data to develop 
the ADF (app. supp. R4, tab 180 at 540, tab 187 at 576; tr. 3/40, 43-44, 67-68). We 
find this uncontested testimony credible. 

23. As noted above, Amendment 8 eliminated one reference to the 2.0 to 2.5 
mgd ADF. However, it continued to provide that, in measuring actual daily demand 
performance, "the flowrates ranges include: Average flow in the range of 2.0 to 2.5 
MGD for well production rates; minimum flows at 0.8 MGD[;] and maximum 
flowrates near 5.4 MGD." (R4, tab 10 at 10,354) 

3. Evaporation Coefficient and Water Depth 

24. The contract documents did not require CDM to use any particular 
evaporation coefficient for any particular water depth (tr. 4/192). 

8 



C. Performance 

25. After award, CDM submitted several EP designs, including a 10 percent 
design, a 65 percent design, and a 100 percent design (R4, tab 4 at 109). CDM used 
the CH2M Hill drawings to create its EP design, assuming that none of the EPs were 
backup EPs (tr. 2/168). 

26. Dr. Gross opined that it was standard industry practice to construct WTPs 
without a backup EP. Dr. Gross testified that she was unaware of any other WTPs that 
have used a backup EP. (App. supp. R4, tab 180 at 537; tr. 3/25-26) However, 
Dr. Gross conceded that she "could not find any reference in the technical literature to 
a standby pond" (app. supp. R4, tab 180 at 541). Nor had she ever seen another 
contract that has used the term standby EP (tr. 3/116). We find that this term as used 
within the trade does not differ from the standard dictionary definition found in the 
New Oxford American Dictionary, 1699 (3rd ed. 2010), discussed in greater detail 
below. 

27. The 65 percent and 100 percent designs used a 3.0 mgd ADF, a five-foot 
maximum water depth, a three-foot average water depth, and a 0.8 evaporation 
coefficient (R4, tab 4 at 109). 

28. On March 6, 2013, CDM submitted a technical memorandum explaining its 
design. Regarding the evaporation coefficient and water depth, the March 6, 2013 
memorandum explained that 

In general, a conservative factor of 0. 7 is typically used to 
convert pan data to freshwater "lake" evaporation rates, 
whereas greater coefficients are used for smaller, shallower 
ponds. This coefficient generally ranges from 0. 7 to 0.95, 
depending on the size of the pond or lake ( see attached 
[pages] from "Design Characteristics for Evaporation 
Ponds in Wyoming"). For purposes of sizing the 
evaporation ponds, a conservative pan evaporation 
coefficient of 0.8 was applied by CDM Smith to account 